



TEST REPORT

Test Report # 18B-001750 Date of Report Issue: December 6, 2018
 Date of Sample Received: November 15, 2018 Pages: Page 1 of 8

CLIENT INFORMATION:

Company: TD Bank
 Recipient: Stacey Fiadino
 Recipient Email: stacey.fiadino@td.com



SAMPLE INFORMATION:

Description: Pencil: No. 2 Pencil with TD Shield, Comic Pattern, Silver Ferrule and Pink Eraser

Assortment:	-	Purchase Order Number:	5127
SKU/Style No.:	MKT-TD-22-8183-PPD	Toy Co./Agency:	-
Factory/Supplier/Vendor:	-	Country of Origin:	USA
Country of Distribution:	USA	Labeled Age Grade:	-
Quantity Submitted:	10	Recommended Age Grade:	
Testing Period:	11/21/18 – 12/6/18	Tested Age Grade:	Over 3 years of age

OVERALL RESULT:



Refer to page 2 for test result summary and appropriate notes.

ANSECO GROUP, LLC

David Ennis
Manager, Chemical Laboratory

ANSECO GROUP, LLC

Karolyn Helda
Managing Director



TEST RESULT SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	CPSIA Section 101 & 16 CFR 1303, Total Lead Content in Paints & Surface Coatings
PASS	CPSIA Section 101, Children's Products Containing Lead (Substrates)
PASS	16 CFR 1500 Federal Hazardous Substances Act (FHSA), Mechanical Hazards
PASS	CPSIA Section 103, Tracking Labels for Children's Products
PASS	16 CFR 1500.3(c)(6)(vi), Flammability of Solids

Note: Refer to Appendix I for Total Lead in Substrate test results for the pencil graphite from St. Louis Testing Laboratories Inc. Lab No. 18C-1780.



DETAILED RESULTS:

CPSIA Section 101 & 16 CFR 1303, Total Lead Content in Paints & Surface Coatings

Analytical determination by ICP-OES (Method: CPSC-CH-E1003-09.1)

Specimen No.	1	-	-	-	-	-
Element/Limit	Total Result	Total Result	Total Result	Total Result	Total Result	Total Result
Lead (Pb) 90 ppm	LT 5	-	-	-	-	-
Conclusion	PASS	-	-	-	-	-

LT = Less Than

Results are reported in parts per million (ppm)



DETAILED RESULTS:

CPSIA Section 101, Children’s Products Containing Lead (Substrates)

Analytical determination by ICP-OES

(Method: CPSC-CH-E1001-08.3 Metals and/or CPSC-CH-E1002-08.3 Non-Metals)

Specimen No.	3	4	5	-	-	-
Element/Limit	Total Result	Total Result	Total Result	Total Result	Total Result	Total Result
Lead (Pb) 100 ppm	LT 5	LT 25	LT 5	-	-	-
Conclusion	PASS	PASS	PASS	-	-	-

LT = Less Than

Results are reported in parts per million (ppm)

**DETAILED RESULTS:****16 CFR 1500, Federal Hazardous Substances Act (FHSA), Mechanical Hazards**

Mechanical hazards evaluated as described in 16 CFR 1500.51-1500.53, as applicable.

Test	Conclusion	Observation
Impact	PASS	No Sharp Points or Sharp Edges
Torque	PASS	No Sharp Points or Sharp Edges
Tension	PASS	No Sharp Points or Sharp Edges

CPSIA Section 103, Tracking Labels for Children's Products

Requirement	Conclusion	Observation
Manufacturer or private labeler listed, location & date of manufacture, including batch, run number and/or other identifying characteristics	PASS	Information is present on the product.

16 CFR 1500.3(c)(6)(vi), Flammability of Solids

Flammable hazards evaluated as described in 16 CFR 1500.44.

Test	Conclusion	Observation
Flammability of Solids (16 CFR 1500.44)	PASS	The burn rate is less than or equal to 0.1 in/sec.



SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description (Color)	Location
1	Multicolor Coating	Pencil Shaft
3	Tan Wood	Pencil
4	Silver Metal	Ferrule
5	Pink Material	Eraser



SAMPLE PHOTO:





Test Report #

18B-001750

Pages:

Page 8 of 8

APPENDIX I

Total Lead in Substrate test results for the pencil graphite from St. Louis Testing Laboratories Inc.
Lab No. 18C-1780.

-End Report-

ANSECO Group, LLC · 4455 Genesee Street · Buffalo · New York · 14225 · Tel: 716.635.1180 · Fax: 716.635.1188

"The test result(s) and conclusion(s) in this report relate only to the sample(s) and method/regulation section(s) tested as described herein."

Testing was performed in compliance with applicable regulations using appropriate testing protocols.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group, LLC. (RP-BF-RE001 Ver. 35)

▲ Non-accredited test. All other tests are accredited and meet the requirements of ISO 17025:2005 as verified by ANAB (Certificate # AT-1407).



2810 Clark Avenue • St. Louis, MO 63103-2574 • (314) 531-8080 • FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

ANSECO GROUP
4455 Genesee St. Bldg. 6
Buffalo, NY 14225

November 26, 2018
Lab No. 18C-1780
Invoice No. 250074
Page 1 of 1

Attention: John Panetta

REPORT OF ANALYSIS

MATERIAL: 18B-001750 – Pencil No. 2 with TD Shield, Comic Pattern, Silver Ferrule and Pink Eraser

SUBJECT: Lead Content by HF Digestion

STANDARD: CPSIA Section 101

TEST METHOD: CPSC-CH-E1001-08 & ICP-MS

UNITS: Parts per Million (ppm)

METHOD DETECTION LIMIT: 10 ppm

RESULTS:

SAMPLE	Lead
18B-001750 – Pencil No. 2 – Gray Material, Pencil Graphite	<10

The lead content of the tested product component is in compliance with the requirements of the above indicated standard.

Identification of tested specimen provided by the client.

JWL/jlm

Jacob W. Long, Manager
Chemical Testing



Certificate No. 0397-01
Certificate No. 0397-02

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR CONDITIONS.

